

8282S**S-haken, symmetrisch AISI 316 roestvast staal**


LABORATORIUM TESTS

- Chemische analyse
- Treksterkte test

VERKRIJGBARE CERTIFICATEN

- Product specificaties
- Test rapport type 2.2 UNI EN10204



	art.	ø D mm	B mm	A mm	WFL kg
082820303	8282S 3	3	5,5	34	4
082820304	8282S 4	4	7,0	40	5
082820305	8282S 5	5	9,0	46	12
082820306	8282S 6	6	10	54	18